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Agrotron M 640 Profiline -> 20001
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]| Ref: H0.09.9 (2)
HYDRAULIC BREAKING FOR TRAILER - EXPORT F

Fig. P/n QTY Name

41 0.017.9178.0 1 bracket
42 2.0112.005.2 2 screwm 6 p.l1 x 16
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Agrotron M 640 Profiline -> 20001
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]| Ref: H0.09.10 (2)
HYDRAULIC BREAKING FOR TRAILER - EXPORT F

Fig. P/n QTY Name

Notes:
- FOR TYPES WITHOUT PNEUMATIC BRAKE [Agrotron M 640 Profiline -> 20001]

1 04455749 1 support
2 2.0112.313.2 2 screw m 10 p.1.5 x 35
3 2.1011.106.2 2 nutm 10 p.1.5
4 04452780/10 1 valve (20176 <-)
= (@ & 04452780/10
15—, 4 04452780/20 1 valve
14— | & 04452780/20
20 15 14 17 2 h = 5 2.0112.220.2 1 screw m 8 p.1.25x55
6 2.1011.105.2 2 nutm 8 p.1.25
7 04428400 2 pipe fitting
8 04419602 2 pipe fitting
9 04455681/10 1 piping
10 04455682/10 1 tube
11 04455705.3/10 1 tube
12 0.016.3104.3 1 tube
13 01180439 4 terminal
14 01175616 2 small plate
15 2.0112.015.2 2 screw m 6 p.1x40
16 01178214 4 terminal
17 01175670 3 small plate
18 04454610 2 terminal @ 12/18
20 01144832 1 pipe fitting
21 04455685 1 piping
22 01141501 1 clamp O 6
23 2.1310.002.2 6 flat washer 6.4x12.5
24 2.1120.003.2 2 self-locking nut m 6
27 2.0112.020.2 1 screw m 6 p.1 x 55
29 2.0112.213.2 2 screw m 8 p.1.25 x 35
32 04307317 1 coupling
33 2.1560.007.0 2 gasket 12.2x16
34 04419604 1 adapter
36 2.0112.215.2 1 screw m 8 p.1.25 x 40
37 01177274 2 small plate
38 01180338 2 small plate
39 2.0112.017.2 1 screw m 6 p.1x45
40 2.3320.109.0 1 terminal @ 18 -B-
41 0.017.9178.0 1 bracket
42 2.0112.005.2 2 screwm 6 p.1 x 16



Agrotron M 640 Profiline -> 20001
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]| Ref: H0.09.12 (2)
PNEUMATIC SYSTEM FOR SUSPENDED CAB

Fig. P/n QTY Name

Notes:
- FOR TYPES WITHOUT PNEUMATIC BRAKE [Agrotron M 640 Profiline -> 20001]

2 04428868 1 tank 20 It.
3 04400757 1 valve
4 04434820 1 regulator
& 04434820
92—% 11 04452824/10 1 tube
21 @—81 12 2.3335.004.2 1 pipe union m 10 p.1x24
13 2.1560.006.0 2 gasket 10.2x 16
14 0.016.2945.0 1 flexible hose
15 04455901.3 1 tube
16 01123544 1 nut m 26 p.1.5
18 2.6851.004.0 2 clamp @ 32/50
19 01179535 1 pipe fitting m 26x1,5/15
20 2.1569.068.0 2 gasket 26.3x34
_.0 - 21 0.018.0237.3 1 tube
¥ 2|4 | 23 01179536 1 pipe fitting H 3132
: 5 24 02523700 4 ring
= y 25 02523701 4 ring
25 26 01137633 1 nutm?22x1.5
\0@0 N T 27 01121735 1 ventm22x 1.5
0\ 28 01118980 1 plugm22x 1.5
24 30 0.019.1219.3 1 support
31 2.0112.311.2 5 screw m 10 p.1.5 x 30
~32 32 2.6859.101.0 2 clamp
81 01179680 3 clamp A15X15
92 2.0112.005.2 1 screw m 6 p.1 x 16
N 104 2.3335.006.2 1 pipe union m 14 p.1.5X26
~32 - 105 2.1560.010.0 2 gasket 14.2 x 20



Agrotron M 640 Profiline -> 20001

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM| Ref: H0.09.13 (2)
AIR BRAKING

Fig. P/n QTY Name

Notes:

- FOR TYPES WITH PNEUMATIC BRAKE [Agrotron M 640 Profiline ->20001] 20100 <-

5 04419935 1 valve
@& 04419935
22 0.017.9181.3 1 piping
23 01179536 1 pipe fitting H 3132
24 02523700 8 ring
25 02523701 8 ring
26 01137633 2 nutm?22x1.5
27 01121735 2 ventm22x 1.5
31 2.0112.311.2 7 screw m 10 p.1.5 x 30
38 0.017.9169.0 1 tube
42 01144813 1 pipe fitting T
43 01144831 1 pipe fitting T
44 0.017.2247.3 1 support
49 04400542 1 pipe fitting
50 01180554 1 pipe fitting
51 2.1011.105.2 7 nut m 8 p.1.25
55 2.1011.106.2 2 nutm 10 p.1.5
56 044540066 1 pipe fitting L
57 04427793 1 lever
58 2.1630.617.2 1 pin 6x50
59 04454607/10 1 rod
69 2.0112.220.2 2 screw m 8 p.1.25x55
71 04436896.4 2 pipe fitting L
75 04389936.4 1 ventm 16 p.1.5-m 18 p.1.5
81 01179680 2 clamp A15X15
90 2.1312.003.2 5 washer 6
91 2.1120.003.2 4 self-locking nut m 6

= — 92 2.0112.005.2 5 screwm 6 p.1 x 16
93 04454610 2 terminal @ 12/18
94 01175670 1 small plate
95 2.0112.213.2 1 screw m 8 p.1.25 x 35
98 2.1310.006.2 5 flat washer 10.5x21
99 04454612 1 pipe fitting T
100 2.3369.019.2 1 nutm 18 x 1,5
101 01180565 1 plug h 310
106 01180338 1 small plate
118 04438664 2 pipe fitting
119 04432095 2 pipe fitting L
120 0.017.9170.0 1 flexible hose
121 04453936 1 pump 12

&= 04453936



Agrotron M 640 Profiline -> 20001

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM| Ref: H0.09.13 (2)
AIR BRAKING

Fig. P/n QTY Name

122 2.0112.226.2 2 screw m 8 p.1.25 x 85

123 0.017.7724.0 1 support

124 2.0112.309.2 2 screw m 10 p.1.5 x 25

130 2.0112.015.2 1 screw m 6 p.1x40

131 01141607 1 clamp 12
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Agrotron M 640 Profiline -> 20001

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM| Ref: H0.09.13 (3)
AIR BRAKING

Fig. P/n QTY Name

Notes:

- FOR TYPES WITH PNEUMATIC BRAKE [Agrotron M 640 Profiline ->20001] -> 10137

5 04419935 1 valve
@& 04419935
22 0.017.9181.3 1 piping
23 01179536 1 pipe fitting H 3132
24 02523700 8 ring
25 02523701 8 ring
26 01137633 2 nutm?22x1.5
27 01121735 2 ventm22x 1.5
31 2.0112.311.2 7 screw m 10 p.1.5 x 30
38 0.017.9169.0 1 tube
42 01144813 1 pipe fitting T
43 01144831 1 pipe fitting T
44 0.017.2247.3 1 support
50 2.3249.582.2 1 pipe fitting
51 2.1011.105.2 7 nutm 8 p.1.25
55 2.1011.106.2 2 nutm 10 p.1.5
56 044540066 1 pipe fitting L
57 04427793 1 lever
58 2.1630.617.2 1 pin 6x50
59 04454607/10 1 rod
69 2.0112.220.2 2 screw m 8 p.1.25x55
71 04436896.4 2 pipe fitting L
75 04389936.4 1 ventm 16 p.1.5-m 18 p.1.5
81 01179680 2 clamp A15X15
90 2.1312.003.2 5 washer 6
91 2.1120.003.2 4 self-locking nut m 6
92 2.0112.005.2 5 screw m 6p.1x16
= === 93 04454610 2 terminal @ 12/18
94 01175670 1 small plate
95 2.0112.213.2 1 screw m 8 p.1.25 x 35
98 2.1310.006.2 5 flat washer 10.5x21
99 04454612 1 pipe fitting T
100 2.3369.019.2 1 nutm 18 x 1,5
101 01180565 1 plug h 310
105 2.1560.010.0 3 gasket 14.2 x 20
106 01180338 1 small plate
118 04438664 2 pipe fitting
119 04432095 2 pipe fitting L
120 0.017.9170.0 1 flexible hose
121 04453936 1 pump 12

&= 04453936



Agrotron M 640 Profiline -> 20001

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM| Ref: H0.09.13 (3)
AIR BRAKING

Fig. P/n QTY Name

122 2.0112.226.2 2 screw m 8 p.1.25 x 85

123 0.017.7724.0/10 1 support

124 2.0112.309.2 2 screw m 10 p.1.5 x 25

130 2.0112.015.2 1 screw m 6 p.1x40

131 01141607 1 clamp 12
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